B I EERARNER LR
CHAPTER 1 MAIN TECHINICAL SPECIFICATION AND DATA

1-1 SNt IME DIESEL ENGINE OVERALL FIGURE

FrRE Front

#E Overall Figure

B#LE Back

© HIME Cross Section Figure




-2 AR SPECIFICATIONS

mE ltem

HeoRfEREBIR S ER

Technleal apecificalions

BHE  Model

170

178

186

#MW Type

Bf, SpF. MipdE, P, ERE
Single-sylinder Vertlcal, 4-stroke ale-coaled dirsct Injsction

Ea v RETE EX
Bore xstroke{mm)

TOx 55

Fi-Rd

BE = 70

EEE  ER
Displaceman {cc)

211

286

406

St el
Emngina spead (rpm

2000

3600

3000

G600

4000

3600

Viontcn Output ki

2.0{2.8)

314{4.5)

4.0(5.44}

4.4{5)

B.5{2.9)

7.0{8.5)

W TR (BA)
cantinuews Cutpst kewfhpl

2.5(3.4)

2.B{3.48)

3G

4.0(5.5]

5.7

G.3{8.8)

ARELEE kST
Mean spead af platon {mis)

HE

6.6

6.2

7.44

70

8.4

HHELEA T
FrRAFEREF

Mean effedtive prasaune
kFaikgicm )

443 2(4.521

430.8(4.4}

540.5(5.52]

495 6{5.07}

561.8(5.74)

543.5(5.55)

iR

Consurnption rata of fuel
giiwy - hig/PS - h)

= 2B 4205}

< 2033212}

= 276,2(203

= 3656210

= 27350201}

% 285 T

MMEER Z/FEhet
= e BT
. Consumptlan rate of

maching {giW) 3

= 40809

£ 4.08(3)

% 40B(3)

iR Ft
Fuel fank capectity(L}

2.5

35

55

dEm | WO
=i

o.

3

1.10

1.65

Fell{L)
Lubt. Ol

Fa A
| capaclty | Efactivafl}

0.

25

D40

.80

SRy B
Rakary direction of crankshaft

DRSNS IBE T Clock wise (ew from My wheel end)

&AL
Coated hype

EMRY Force alr cooled systam

M
Lube. Typs

EXN. kAR Prassuraszplash

BERhITR
Starfing type

HsFhEgshimiaigsh  Recoil or Recoil sleciis

B (RERE) ok
Ory weight{Recall) {kg)

2r

33

48

(B T
Ory walght{Efectis] (kh

32

a8

53




1-3 %I R<T INSTALLATION DIMENSIONS

¥ Crankhaft PTO

is
[MODEL @it Keyway shaft WRE  Thread Shaft QWS Taper Shaft
=
i FifF2 FPUFP2 FG1FG2
:‘qﬂ "
S = “'.-"I e Tl R : i
“TE s P o Y-
T H :
i —i ,_,JI_- .. ..
& F1 .
. I
E =0 B
g ===a1 (5t
[
= b
— - 54
RS & PR
(5 o]
&0
= —ar
= I
21
Bl
'?Eu
dzi—
FF2
ToradTe? _T‘-'-ﬂns.a'_'"""E :
_E nrl-w::-l-.
- /J-J‘.L'Hﬂ:. %,_J_:. F3l
° —3—f &— E‘
|‘M' ] T I_
ey B L B
FF1




1-3 ZE R INSTALLATION DIMENSIONS

e | OAREWY Camshalt PTO

¥ PTO Flanges

MOOEL!  srigreh  Keyway shaft

et Camshaft PTO Bl Crankshalt PTO

ﬁﬁ-ﬂm
i

Fs

FSs

F

170

550

&

178

-

186

MW7

pl 54 0




BUIBU [2pay 2%

Old keysues g4 MEHEY 54

ueus.iade] ey BE# 94

yeuspealyl 44 R dd H_ ‘

UEYE AEMAEY| o MpE

18)lE owoss 3 E=es 3
IS{EG 1098 "SNON EFEE BE — H
‘8pon) uonesddy BMEE I I

—

“aanou Moy wolesEe o) [oalgns ejep ivsiop
Mg TELL BF s L e R T Y TR

Gecis | n [S o ey] 5 |vze]s0r |cet|cee| e | pav| 0w | B5T o8l

g 121l [P0L|5Ers s © |68 | o6 |GFL|cozleee|ose |12F| eee| oL |
o5i |su1| €6 [ewclese| © (set| ea [oms |eoimz]asion vl an
Nimiafw{r|i|M]afala|o[o]a]|v|esagmms

SNOISNIWIO 3NONS 1Es3d o ANGIGHES -1




1-h $54EthEE PERFORMANGE CURVES

1?1:' Mm Wm
1.0 15 5
i s
E e o e
g 45 =5 &
1
i AWI T
£ B I|I £
- A it z
! 210 — 1 0 5
= 20 e &
& 7] W
.mu i HE .
B it o bl | L
450G 400 D 3500 3800 4000
3!’3’&;‘:&;“
178 L 186 :
75 T g
% e — = 1|_5'III & j i P —
5 Ere e || £
=11
g - nre 7.8 =' 2
A ammme =l
& mml' ./ ji ] l -i- I||
30 220r / . ‘ ! B J
Lo, ; b o ﬁ a5 < A
5 aen e | | a 2 1 i
zanl ! e SR ! ? 2 10 o ARTEE 1
Sy | dprseifee fusi congrpan | b kW hwh i Rl £ngmyion
1500 2000 2500 S000 500 JB0 4000 e 1800 MG ga00  B00n 3580 n1
o o St . 5 -

%éﬁﬁ?&@ﬁ&ﬁ,%ﬁﬁﬁﬁwmﬁﬁﬁﬂn

HSEM:, 20C127C)
X5ED: 760mmHg[750mmHg]
EIRE:  60%([60%)]

Parfomance measurad after 30hrs runningin,with alr
cleaner and exhaust silencer.

Atmospheric conditions: 150 3046/

Intake air temperature:20°C[27 "C%

Barometric pressura:760mmHg[750mmHg]
Relative humidity:60%[60%]




1-6 T=iEe, BEHPEHE— KT T0RQUE FOR THETEN UP MAIN SCREW BOLT AND NUT
#W1-4 Teblel6 ; BRii: &6 - % uhn-m

—

8| 2 RS . 36
No. | Deserlpsion << L 1 186 Mote
g | ETES '
Connecting rod nut

SATMIRS
2 | cylinder head nut 28~32 42-46 Ed=58

25-30 ' $0-45

3 | 100~110 120130 MAEREPE

4 HidsREEE Fatighten Ly Bfter st period
Mozzie ratalner ' 10-12

ERESERWE
§ | Tight scraw boft of | 2022
rocket support

b e e
8 | Standara N8 boit Wz

HRENGIEE
Standard MS baolt

10-t2

1-7 MR, BMRATA, UM VALVE OPEN AND CLOSE PHASEINITIAL

ANGLE OF FUEL OF FUEL DELIVERY AND VALVE CLEARANGE
1-7. IS8 (HshEm) Valva open and cose phese (see table 1-7.1)

ﬂ 1-7.1 Tabla 1-7.1 mﬁ; ﬂ unit:OA
BE B s 8 &

TE MODEL

ITEM 170 _ 178 186
#\SI1F Lk Slat g ik SEnE 1 ¥y pE

Intake valve open BTOCTE" 307 BETOC18" BTDCH14
i e TS B I0 Tk EdE TLE&BL

Intalke valve closa ABDCA5" 30 ABDCAS" ABDCSD"
#5017 LA REE" 30" Tl amE TSRS

Exhaust valve opan BEDCAS" a0 BRDCSZ BBOCES”
HEEITE ik BT a0’ LIRSS LA

Exhaust valve closs ATDOE a0 ATDC1Z® ATDCH0

1-7.2 BHdREArR (ARSES) Initlal angle of fuel dellvery .
#1-7.2 Table 1-7.2 Hfr: B unca

EHE Model
m 170 178 188

M E
I Rt i) 3000 | 3600 3000 | 3600 3000 | 9800

Bkt AT fa . : . : . .
Initial angle af fusl delirery| 3% 191 1941 201 F3F Y 2241




1-7. 3 =iTiEE valve claarancs
£ 1-7.3 Tablz 1-7.2

g EH unicmm
& 2% Modal
Dl‘-"-'!uripﬁun 170 178 i 188
| 0.5 (%)
Intake vahma 0.15(Cald state)
#5] 0,15 {Wras)
Exthausl valve 0.15{Cold stata}

18 SEEE, B/F,. EHEE RANGE OF TEMPERATURE,SMOKE AND PRESSURE
#1-8 Table 18 ’

as

£ o ; 170 178 188
| Description el ;

B (°C)

Exheus! temperafure"C) %480
HULBEC ) :

Machine cll temperatura('C) w95

YRR (TR <4

Smaoke (Bosch)

BiHED

Pressure of Injection 19,84 0,49 (2005}
Mpakgiiom) : -




BoE LS REEMESR
CHAPTER 2 NAMES AND DIAGRAM OF DIESEL ENGINE PARTS

2-] HAERAR CYLINDER BLOCK ASSEMBLY <i>

170 /178 /1B6

170

29 30

178/ 186




£ ERNEES2FER
CHAPTER 2 NAMES AND DIAGRAM OF DIESEL ENGINE PARTS

2-1 FMEE R CYUNDER BLOCK ASSEMBLY<1>

=

Descriplion

s RE Code : ] BE Gty
Mem{ 170 | 178 | 1836 170 | 178 | 188 | 470 [ 178 [ 186 | 170 | 178 [ 186
1 7001017 HER Dirain Plug 1

2 7001160  HpERy Dr=in Plug Saal 1

#E Oil Bsal

3 YF304508 YFa55010 | = — 1

4 | 7001001 7801001 8601001 ik . Cylinder Block 1

5 7011200 EECHREHE Fusl Contrmiler Assy. 1

6 | OM24024 (EEHEe 4 O-Ring24x2.4 2

7 | 7001002 | 7601002 mR Ol Gauga 2

B - 20E7TD41/8 IR Meedls Bearing 7541/ 2

a 7001012 MG FEEERE (> | Fuel Pump Stud (Shord)
10 7001011  ERFEEE®E (46 | Fuel Pump St {Long) 2

11 T001201 BREELE Fuel Pump Gagkst When Necassary
1z | 7001203 BEFEEHEN Seal Gasket

13 7004202 EmEEEE Sagl Plata 1

14 LMBOS EE=EE Flange MNut M& 1

15 7001009 e Retainer 3 i
16 PDO8 THmEs _ Weasher 8 1

17 LSANSDH 2 AERENEa2 Boft MAx12 i 1

18 ZCB7841M5 BEIAET4/15 Needle Besting 7941115 1

18 __Top1022 ErETLES Starter Seat Cover 1

20 TR0 e Sping Wasker 10 1

210 LSA10016 TR MDD Bolt MTOXTE 1

22 | 7001003 | TE0T003 | BRO1Q0Z IMELEEE OF) Cylindar Haad Stud{Sharl) 1

23 | To01007 | 7804007 | BEO10GT: SR Cylinder Head Nut Washer 2

24 | TODINOS | 7804005 | BED100S| HESEE I Cylinder Head Nut{Shart) 4

25 | 7001013 | 7804013 | BEOID1S Hhr=is g © Cyllnder Head Geshet 2

26 | 7001006 | 7801006 | BBO100S| SETSWE () i Cylinder Heed NulLong) 1

27 | 7001004 | TEOMO004 | B801004| ETESdREE (45D |Cylinder Head StudfLong) 2

28 | 7001008 | 7801008 | 8601008 g L] SealRing . 2
79 LSBOBO14 . AP iMa 14 Flangs Balt MExf4 T

30 7001018 | 7801018 | 8601018 B[R Alr Cover 1

31, TRO16D2 B| LG+ 5 Celar I il | T
32 e 7801803 ERLE Shock Absorber Sest | 1
33— | PoBoe | PpAOs |_— [xWea| Fee [Wachar 6[Wesherd] _—| 1 ]
34 7801607 | _— BRI | || ) | 4 [T
35| 70016 | TBO015 | B60T0IS ey Crank Case Gasket | 1

36 |ZCAB205 |2GAG208 ' ZCABZOT L Boll Beanng 1

6205 | 6206 | B207 | @205 | s206 | &207

| 37 | 7001014 | 7801014 | BBO1014 &=k Maln Bearing 1

as XADB012Z I il Bxa12 Pin el 2 1

3g | 7DO10716 | 7ROT0Y6 | BBO1OME: e Crank Cass Covar ]

40 |YF284210 | vFapas10 |YFasE010)- L] =1L :

; e e m&mm|suau;ﬁ-1n|mamu 1

el




2-1 $4KM R CYLINDER BLOCK ASSEMBLY <2>

170

178 /186




2-1 H4EFAL CYLINDER BLOCK ASSEMBLY<2»

E B2 Code 2% Deseription #R Qly

170 78 186 170 i 178 | 186 170 | 178 | a8 | 170 | 178 | 186
a1 LSA0B038 AMBENGGE | Boil Moxa8 1 | 15 | 18
42 7001013 Pk AR Plug 1 '

43 TDO8 (1. Bping Washer & 1 15 16
44 PDADS T Wasahar & 1 18 16
45 700021 SRR Plug 8 2 3 3
45 | PDADS | i T Washer & “ |

a7| woe T _ | " | W6 Sping Washer @ 14

48 [LSADEO3Z __— | _—— | A2 Bolt MBx32 " | |




2-2 SE /B CYLINDER HEAD ASSEMELY

178

170 186




2-2 SHEIEMAL CYLINDER HEAD ASSEMBLY

e % Code £ Descriptlon Him Oty
Mem 170 | 178 e 170 | 178 | 188 | 170 | 178 | 188 |70 [ 478 | 186
1 | 7D02014 | 7802014 | 8602014 EEE Alr intzka Gasket 1
2 | 002200 | 7R02200 | A&02Z200 BisEft Cylinder Head Assy, 1
3 | 7002003 | 7802003 . 8802003 =i Intaks Yafwa 1
4 . 7002004 | 7802004 | BEO20DY #4n Exhaust Valve 1
5 | 7002016 | TBOZ01S | BEO2016 EHERB AN Silencer Gasket 1
5 XA04008 8 tna Pin 4x8 1
7 7002007 BEO2OOT SIHKER Valva Spring Washer 2
g | 7002005 | 7802005 | 8602005 gt Valve Spring b
g | 7002002 | 7802002 | 8602002 SITWREE Spring Ratalner 2
10 7002100 , 8602100 SN@@es . RockerAm Assy 1
1 7002105 ST Valve Sorew 2
12 LMAGBO7S FmRE MExd. 75 Mut Méx.75 2
13 7002402 BEOZ2103 RS Exhaust Rocker Armn 1
14 7002106 BB02108 B A ' Bolt 1
ne Spring Washer
15_ TDOB TO10 s | = [ 10 1
16 PDAGS FOAID s e 1
8. | 10 8 | 10
17 7002102 BB0Z102 e Rocker Amm Support 1
18 o101 BBOZ1MN ERH Rocker Anm Shaft 1
18] 7002104 8502104 SR Intake Rocker Am 1
20| 7002018 | TEBO2018 | BEO2016 SiFtEsR Valve Cap 2
21° 7002001 | 7802001 ; 8602001 =14k Cotter 4
a2 LMB08 RAERE We Flang Nut MB 2
23 Ta02008 M E s Mozzia Retainer i
24 7002048 MRiAZEN Spacor Washer 1
25 roo2oi EhE Spacar 1
26 LZos0s0 B BE ANGXE0 Stud AMEXS0 2
27! 1208058 I' LZOBOTS e iged 2
| AMGNES  |AMBX7S  AMExSS  |AMBXTS
28 LSB0R02Z E i 622 Flange Bolt MEx22 2
28 LZDR020 i AMG20 Stud AMEX20 2
30 "~ |iLsBosoza|  smzsmis wexze Flange Bolt MEx28 el




2-3 SETE BN CYLINDER HEAD BONNET ASSEMBLY

170 /178 136

o-4 EEIEFF LA PISTON & CONNECTING ROD ASSEMBLY

170/178/186




2-3 SELEEAAL CYLINDER HEAD BONNET ASSEMELY

tj #<= Code £ I Deserlption SEEE 'ty
170 178 186 170 178 | 188 | 170 | s78 | 188 | 170 | 178 | 1em
1 7003300 8603300 AEEmEE Bonnet Asay. 1
2! 7003001 REO300Y SErEE Cyindar Head Bonnal 1

3, 7003205 = Bal 1

4 7003202 R IR Breatver Assy. 1

5 - TOD3203 -] P 1

8 OM12015 R Oning 1241.9 1

7 7001021 Py  PhungerBx10 1

] 7003003 8603003 : HEEEER Bonnet Sasket 1

9 7003004 REEHE Detcrnpression Spring 1

10 7003100 AR Dacornpression ShattAssy, | 1

1 OM0019 ORI SHA 1011 9 Oufing 10%1.8 2 -
12 XA03016 j & ate P 316 1

13, LEADBDSS |LSAU$0?D L2 = 1

. W6xsE | Mix30 Nex55 | MBx20
14 7003005 | st IR Phurgar 1
L

-4 EEEF R PISTONSCONMECTING ROD ASSEMBLY

lEa= = Code Foto) Dezcr|pflon R oty
Item|  q7p 178 188 170 | 178 | 185 | 170 | 178 | 188 | 170 | 178 | 188
1 7004300 | 7804300 | 8804300 FETE Piaton Ring Set . 1

2 | 7oD4107 | 7BD4104 | BEO4101 F—ESEH First Ffefon Ring 1

4 | 7o04102 | 7804402 | BBO4102 B =R Secand Fiston Ring 1

4 | 7004100 | 7804100 | 8E04100 et Ol Ring Assy. i

5 | 700103 | 7804103 | 8604103 mE Piston “l

B | 7004104 ' 7804104 | 8604104 o A Pision Pin ’ 1

7 | pagrs | posat | pomzs L. EE Cip r

: IHIEEERRERERE:

8 | 7004200 | 7804200 | 8604200 HEpas Cornnecting Rod Assy, f

D ! 7004208 | 7B04208 | 8604206 EFhLHE Bush 1

10 7004201 | 7804201 | AEQ4204 S Rod Body 1

11| 7004202 | 7804202 * BSQ4202 = ) Crank Pin Box 1

12 | 7004203 | 7804203 | 2804203 R Red Bokt 2
13 | 7004205 | 7804205 | BA04205 EaEE Grank Pin Baaring 2

e



2-5 BhifERb M AL CRANK SHAFTAFLYWHEEL ASSEMBLY

E70 /178 71806




2-5 dhif et 2 A CRANK SHAFTSFLYWHEEL ASSENMBLY

Liaey #5 Code £ : Description ik Oty
[feer) 170 178 188 170 | 17e | 188 | 170 | 178 | 188 | 70 | 178 | 188
1 | 7005200 | 7AOS200 | 8805300 ek T Balance Shaft Assy. | 1
"2 | 7008007 | 7805D07 | BAOS00T BN Balance Shafl {
3 PIADE0T7 B p5x7 Key ABx7 2
4 - FODSO0A | FROSOOA | ASOS00E it A Blanace Gear 1
5 ZCOAB202 ZEABEND |- T ool HeRE 2
8202 | 5203 8202 8203
& | 7005200 | 7ROG200 | BENS20D o A 1 _ Crank Shaft Asay 1
"7 | 7005004 | 7805004 | BEDS004 R IE B Timing Gear 1
8 PJADE]2 TeiE ASw1R Key ABx12 2 2 1
g PIANS14 Mgk 4614 Key ABx14 1
10 | F0O0S201 | 7BOS201 | 86052 B ¥y Crank Shaft 1
11 7005202 HEx Fiunger 1
12 | 7005008 | 7ANS009 | 8805009 s rrdR Balance Diving Goar 1
13 | ZCAR306 | ZCAB307 | ZCAB30E o __Ball Besrin 1
T B306 | a7 | aj0s | 6308 | 6307 | 830s
14 PJCDE45 : F".JEDEEi’.'I b : ey 1
C5xd5 | 06x50 CBeds | CaxsD
15 | 7005101 I?BDEWT | 8605101 “khr {EMATE Fly Wieal{Recall Start Typs} T
16 7005003 | BBO5003 TRALARE N Washer 1
17 7005002 BEOS00% T A Fly Whesl Mut 1
18 7005001 8505001 EHmE Starier Pullsy 1
18 LSBOs012 AR Mox12 Flange Boft M8x1Z2 3




2-6 IR CAMSHAFT ASSEMBLY
TM 178/ 186 1




2-8 DR H AL cAMSHAFT ASSEMBLY

Izé @% Code £ Descripton bl Oty
T T ¢
m 17 178 186 17D [ 178 | 188 | 470 176 ! 186 1 17D | 178 | 186
1 | 7006100 | 7806100 | BEOG1DD SR Vilve Rod Assy. .2
12 TO0E003 8606003 SR . Valve Tappsat 2
4 | 70DED02 | 7BOBDO2 | BE06CO2 Iy O B Camshsft Timing Sear
. g
4 | PIADS14 | PUAD412 | BJAD414 L. y 1
Agxtd | M2 | Adnid  ABtd | adx12 | Aduta |
§ | 7006001 | 7BUGOO1 | 8605001 ° fal oy Camshaft 1
27 S FREBA AR CLEANER ASSEMBLY
e 1% Code £in Description SR aty
Iteim) 970 178 186 170 ] 178 | 166 170 | 178 186 70 178 | 186
A 7007001 8507001 |  mEEB , & Clsaner Gasket 1
2 | 7007401 | 7BO7401 | BSOT4ADT | a1 Intaka Flpe 1
3 7007500 BSOTS00 s 1y Air Claaner Assy 1
& TOOT 300 BEOTA0N ZE WM Alr Claaner Cass Assy 1
5 LZA0G022 SR EEANGR22 Stud AMEXZZ 1
& LMBJ6 i 2 Flengs Mul &8 a ]
7 7007303 8807303 I R e L1 Shock Absorbar 1Y 9
B 7007100 8607100 BRIt Alr Cleaner Elsment Assy 1
9 To0T101 8807104 ETHRS Element Shock Absorber 1
10 LMBOE HLEa ue Flange Nut ¥6 1 L
11 7007204 BEOT203 N | Shock Absorbar | 1
1z 7007201 BSOT30N | EHE Sazal Ring q
13 7007200 BEOT200 mE s Cover Assy 1
14 7007211 8507211 =AY Cover Shock Abaorber 9
15 PDADE PDAGE i Wnher - 2 1
i 8 £ | @
L 37 Wing Mut
18 LMDOS | Lvpes w0 i
me | ma | me




2-B L EEEAAE SILENCER ASSEMBLY

170

178

178 /186




2-0 IYAEESAL SILENCER ASSEMBLY

2= % Code : £ Description R Qly
tem 170 178 186 170 | 178 | 185 | 170 | 178 | 188 | 170 | 178 1 188

1 | 7008300 | 7808300 | BE0SIOD ST o L Mufller Assy. 1

2 | 7008100 | 7808100 | RE06100 s R Cover Assy. 1

3 L8B0608 SR AR IS NG8 Flange Baolt Méx8 [ | 10

4 | TDDSZ00 | 7808200 | 8608200 P R Slisncar Assy, 1
5 PDA 0B Fibs Washar B 2

a8 TD 08 iptiy Spring WWasher 8 2

7 LA 08 7o Fus Nul M8 z

5 |LSBOG01Z LEB08C2 ekl s PO )

|Maxiz | e mex1zl  mext2

2-0 EERALKEM LuBe 0L sYSTEM
2% #5 Code &8 Desariglicn S Oty
fiem 470 178 188 170 | 178 1 188 | 170 | 178 | 185 | 170 | 178 | 188
ER LSB080B ER IR Moxt Flangs Boll Méx8 3

2 7000003 L ppEeE Oll Pump Caver 1

3 OM34518 MRV 34.5x1.8 O-ring 34.5x1,8 1

4 | 7009100 7808100 Hlmfia s Oil Pump Asky =4

5 7009103 T Ouler Rotator 1

6 7008101 2l S Inner Rotetor 1

7 | ro00102 8808102 WTRE Oil Pumgp Shaft 1

& | TDoSoos : 7808004 Lk shEs Qil Pump Gsar i

9 XA03016 i 3«18 Pin Gx15 1

10 | 000200 TBEOS200 iR R il Filtar fesy 1

1 Omz2s024 DRIEEE 265x2. 4 O-ring 25x2.4 1

12 | 7008002 VBRI Fiter Covar Gesket 1 |~
13 | 7008001 WU Filter Caver 1 ]
14 | LEBDGDE FEE S Hase Flangs Boll M&xd 2 _,x"f
15| _— | 7808005 HNTE Intake Fipe 1|
16| " LABDEO14 | ISR Wex1e Flange Boit Mex14 T




2-10 MU |EE FUEL TANK&FUEL PIPE ASSEMBLY

170 /178 184

i4




2-10 BUMESES R FUEL TANKSFUEL PIFE ASSEMBLY

e #= Code i Z Descrlption sl Oy
Itern| 170 178 196 170 | 178 | 188 | 170 1786 | 186 | 170 | 178 | 188
1 L&BOA0dS gt d <l PEI Flanga Balt MBx4E5 1
? 7010003 LER S ER Uppar Stay Bolt 1
a PDA0E e 2T, T Washer 8 1 ]
4 | 7010001 | 7B10001 | 8610001 - it e X Uppar Stay 1
g 7010002 ' FE RS Damper . 4
B 70013 : = Sy i Clamp 2
7 7010012 ' e Fusl Gil Retumn Plpe 1
B | 7010200 ! 7810200 | 8610200 | R Fusl Tank As6Y. 1
B 7i¥ BODS DT e 3 Clamp ]
10 T 0008 HEE Fual Laval Pipe 1
14 7040014 i T AR Lovwer Stay 1
iz LSBOE04 [ R Nexld Flange Bolt M6x14 2
13 LIBOSE EZI Flangs Nut MB g
14 7O10400 i B AR Fusl Cock Assy. 1
15 OM13218 O A 13, 2x1. 8 Oing 13.2x1.8 1 .
18 7010011 WA R Clamp 2 -
17 FO10008 Tz} Fusl Fips 1
18 7010007 HihEth Sirainer Gaskal 1
19 | 7010300 | 7810300 | 8610300 = B ) Filter Strainer Assy. |
20 | TO10500 | 7810500 | 8610500 B E i B Fuel infection Plpa Assy. 1
21 | FRI0204 | 7B40201 | 8610201 AR Fuel Tank i
2z 7010004 b Fusl Fillgr 1
a3 FO10400 H:EF-ati '"Tank Capfsy. 1
24 700G iR Seal Washer 1
25 LsB12012 BELEER MIBuI2 Flange Bolt M12x12 1
% | __— | " |ss10017 AR Fuel Injectlon Fipe Damper|_— | | 1




2-11 RERIRU TG cCOVERNORACONTROL SYSTEM

178/178 / 186

Type:SD Type:FG




2-11 VMEIRYRYG: COVERNORACONTROL SYSTEM(FG)

" 5% Code £ : Desctiplien SR oty
em[ 470 | 47e [ 186 [ 170 | 178 | 188 | 170 [ 178 [ 186 | 170 | 178 | 188
TYPE: FIFP '
1 7011300 B R Conbrol Lever Asey, 4
2 7011303 LR Cantrol Levar 1
ED 7011302 ey Pull Lever Head | 1
4 7011304 e Bracket 1
5 7041304 ES Handla 1
g LSBOS014 EE RN Flangs Boll MEx14 1
7 LSBOS020 = IR EEE2D Flange Bolt M&x20 1
8 LMAGS FEEENE Nut M5 7
g 7011305 b Pull Bolt 1
10 7011308 EEMITEET Speed Limit Scraw 1
" 7011006 BN Raturn Spring 1 1
12 | 7011005 {305 1 Retum Spring 1 1
TYPE: SD ' '
1 7011500 BUFREH Control Lever Assy. | 1
2 7011501 nERE Tooslon Spring ! 1
3 FO11602 Ei5 _ Tighten Plale 1
4 7011503 = Stop Handle 1
& TO11504 izt Block 1
6 7011505 ByEn Brackat 1
7 LSB0S014 FL G4 Flange Bolt MEx14 7
[} TO11006 Bl Relum Spring 1 1
& LSBE0ag22 it (Lo i erd Flanoa Bolt Mgx22 1
TYPE: FGQ
1 7011400 BuFEmEs Control Lever Asey. |
2 7011401 ET T Lsver Shaft 1
3 7011402 FHBE Laver Washer z
4 | 7011008 Bl i Relum Spring 1 1
5 | 7011306 HEE T Spead Limit Screw 1
6 LMAQOG 7t Euh Nut M8 1
71 L5BO6014 S EEIENG4 Flange Boit M6x14 1
8 LEB06030 P e Flangs Bolt MEx30 3
f  LMA10125 A AMENOx. 25 Rt 81 0x1.25 1
10 7011407 R ! Bowl-Shape Cover 1
11 . 7011405 RN Compress Spring 1
Er) 7011404 BT Brackat i 1
1% 7011403 e Control Handle 1
14 7011008 | 8611008 REEHRE Govarnor Spring 1
15 7011101 R Govamar Lever 1
16 7041003 L Lavar Washar 1
17 YFO81408 B 4x5 Oll Seal Bxldxs 1
18 XAN3022 i#3x22 Pin 3522 N z
18 7011102 FLH Y Lowver Shaft ) 1
20 | 7011601 | 7811801 | B&11801 HE Lever Fork 1
21 | 7011004 7811004 AHEE ___Tappsi 1
22 01007 ki Flv Block z
23 7011002 TeiEE Fly Bigck Pin 2

—de




2-12 MEHTEE FUEL INJECTION PUMP ASSEMBLY

170/ 178/ 156

2-13 WEhEE M BE FUEL NOZZLE ASSEMBLY

170 /178 7 186




2-12 BEHIRE M FUEL INJECTION PUMP ASSEMBLY

-t ¥ Cude Z3 Description B Qly
|tE|T|: 170 178 186 170 178 165 170 178 166 170 : 178 _: 186
1 TO12000 8612000 WA Fusl Pump Assy. 1
2 i 7012008 400 % Delivery Holder 1
3 7012008 i ek B3 Delivery Spring 1
4 7012005 A E R Delivery Gasksk 1
5 7012201 it ) Delivery Vals 1
i To2202 & i g R Dallvery Seat 1
7 7012400 St A Jolnt 1
a 7012005 T2 O-ring 1
8 TO12141 BE121(1 i Pump Body 1
10 TO12100 BE12100 HE Plunger 1
11 TD12013 WA Shim Sst HTE When Necwseary
12 XADZ006 fH 2xb Pin 226 2
13 7012011 SRR Packing 1
14 FOr2300 BB EEEREY Conlrol Lever Asay. 1
15 ' TZ004 8 34 AR Bnap Ring 1
15 KADIGOR i dat Fin 3xB 1
17 2012 TRk Spring Sest p
1B T 2016 T Pump Spring 1
18 7012015 WET Spring Seat 1
20 702014 it Tappst 1
2-13 BEMEEAR FUEL NOZZIE ASSEMBLY
=y |< Cods B Descrlption WA Qly
Rsm| 170 17 | 18 | 170 | 1re |86  1r0 | ive | 186 | 170 | 178 | 188
1 7013000 RE13000 W Fual Nozzle Assy. 1
2 FO13200 R TH wE TR BT Mozzle Holder Assy. i
a 70123007 3y Shim Pack ¥ Yhen Necaesery
4 7013006 R Nezzle Spring 1
5 7013005 i Spring Ratainar "
] TOA2003 & ] {% Stop Plate 1
7 7013004 Ef Pl 2
8 132100 4813100 R R A Mozzlg Valva 1
g . 7013002 el R Nezzle Cazs Nut 1
10 7013008 R ' Pin ! S

V-




0-14 FHEHSRAE RECOIL STARTER ASSEMBLY

170 /178 / 1846

?-15 SREM R coouNG DEVICE ASSEMBLY

170/ 178 / 186




2-14 =$BFhEEE RECOIL STARTER ASSEMBLY

5= = Code B Dascripiion #E oy
Hem 170 178 186 17D i 178 1BE 170 178 188 170 17B 1BB
1 [ 7014000 | 7814000 | 8914000 FHo@ss Recoll Starler Assy. 1
2 LSBDS LSBDS s rangE 1
_ WB | e M g
3 . 7014005 T gmaek Fricllon Washer i
4 7014006 A Friction Plate  _ 1
5 7014004 BB14004 25T Ralchet Pials 1 3
] FO14005 Mg Relum Spring 1
7 TO14002 s Push Spring 1
8 7014001 s Ralchat Plals 2 .
o | 701401z | re1a012 | se1d01z | | madiE Reel 1
10 7814008 eia009 | e Splrel Spring 1
1 © 7014007 £5HFR Startar Handle 1
12 | 7014100 | 7814100 | 8614100 |  Frifseme Case Assy. 1 N
13 7014008 BG14008 | EaiER Starter Rope 1
| LSBOB0B i A NG £ Flangs Bolt M&x8 "4
2-15 SR EEK COOLING DEVICE ASSEMBLY
I 2= = Code BFR Dascription SR Oy
em 4w | 178 18 | 170 | 178 | 188 | 170 | 178 186 | 1v0 | 178 | 188
1 | 7017003 | 7817003 | BE17003 ARE Shock Absorber Saat 1 ii
2 | 7017100 | 7817100 | BE17IOD SERGEY Fan Cess WWelded Assy. 1
3|  7oiroez R Shock Absorber Seat | 4 5 4
4 TO17003 FIE 1010 Callar 4 5 4
5 PDBOB T Tkmme “Washer & 2 | s 4
6 LEA0G022 N2 Bolt MEx22 4 5 4




2-16 R B EBHRE sTericRe GENERA‘II'DR ASSEMBLY

170 /1787 (R6




2-16 EHHRERBHLER STARTER & CENERATOR ASSEMBLY

lﬂ-%'] &% Code =5 Descripfion Hl Oty
Nom 17D 178 186 170 | 178 | 186 | 170 | 178 | 188 | 170 | 178 | 188

1 TO16100 sk Fiy Whee! Ganarslor 1

2 LSADEO20 7 R R U0 Bolt 620 3

3 LDBOBO12 IR ERETMDx 12 Scraw Mox12 3

4 L5B0B012 NGl 2 Flange Bokt MEx12 3

5 7016003 s Clamp T

8 7016004 R R Ragulator 1

7 7016005 E2ah Starling Motor 1

8 LEA10D35 S RN D35 Frange Bolt M10x35 2

g FOALD b0 Washer 10 a

10 TD10 RALAM 10 VWashar 10 2

11 | 7016200 | 7816200 | BE16200 | rbeimAN (BRAR) | Fly Wheal With Gear 1




2-17 BE{EiH Thes

@

HOW TO START

T pponeeenioet  (Fevg 1m0 wwwr iy the
=11

A

ol e gtaei-
Ry |

‘l "
B

11ire gl 1p st 4 LTy main met, B

DIESEL ENGINE

AIR- COOLED

@

[._ CAUTION

} FUEL aiL

—

JUmE mASEL PUEL
JELEAH PILTESE EVERY JMdhr
LURE Dar
RN 1 ARARE 60,
CIAMSE LUBE o, EVERY THAM
1 BLEAM FILTRR 9By 19w,
ETARTNG
~SIEEE LIE on, LEVEL
sl UL
SFTIA EALY ATARTNG IN COLD
“wnEE LD T LBl
BETOFFING
- ELBTE FUEL GOEK
«AFTEM ETAPP|lf ENBIHE,

g

MODEL TRE

COMT, OUTPUT ABkwW{EPIIN0OTP
A5 5PSNIEN0mm

DAPLACEMENT 025l

WEIGHT 32kg

ENGINE KO

ATR-COQLED DIESEL GEMNERATOR

MOTEL 170F

BONT.OUTPUT 25MWELAPSUIM0mm
2 8KWI ADENIE00RMm

DIBPLACEMENT O3,

WEIGHT 2Thn

ENGINE NO,

AIR-COOLED DIESEL GENERATOR

MODEL 1888

LONT.OUTRUT £.THWT. TRE]/ 3000 mm
S.5KME, 0P SIE00rsm

DISELACEMENT 0408

WEIGHT dékg

ENGINE NO,

AlR-COMLED DIESEL GENERATOR




2-17 BE3ELE vacs

1245 = Code £ 8 Dascription R Oy
tam| 170 178 186 | 170 | 178 | 188 | 170 | 178 188 |70 | 178 | 188
1 7018001 T B “Fuel Tank Marks Tag | . 1
2 TINBI0Z ERMEERTE Slart Operation Tag 1
3 7018003 EERIAGTE Caulion tems Tag 1
4 TO1B006 Fr Rt Recoil Starer Tag 1
5 7018005 DHISTE Alr cloaner Tag i
6 Fo1B007 R Governor &Control Tag |- q
7 | 7018004 | 7818004 | 8818004 SERNTE Tag 1
2-18 BEERMH PACKAGE « ToOLS
rﬁ— £E Code ; &Ry Deseriplion il Qty
ttem 170 178 188 170 174 186 . 170 178 188 | 170 178 _| 1BB
1 7019001 TR Tonle 4
2 7019003 Bt Plastic Cover 4
3| 7U15005 LR g Qperallng Manuesl i
4 7019066 ) s Pasllc Bag 1
§ | 7019002 | 7819002 | BE19002 ik a0 Foam Z, 1
8 | 7019004 | 7810004 | 8519004 ok ] Carton 4




F=R EENSRERETDH
CHAPTER 3 Easy Destroyed and other Parts of Diesel Engine

3-1 BiR{E =ASY DESTROYED PARTS

FF'E'J_ WS Cons &R Degerplion MR Qty
ltm|  $70 178 188 | 170 [ 178 | 186 | 170 | 178 | 188 | 17 [ 178 | 188
A | 7004100 . 704100 | BE04100 SRERER {4 Oil Riny Seat "
B | 7004001 | 704001 | 8804001 w—HEE Firat Gae Ring 9
¢ | 7004002 | 7304002 | BEC4DOZ o L Sacond Gas Ring 1
D | 7004008 | 7804005 | 8604005 TR Crank Pin Baaring 1
E [YF254210( YF304010 | YF355010 * ]
F YFA04508 YF3S50D 1
G | 7013000 | 7813000 | 8813000 1
H Foo20 F#HE Spacer 1
I | 7010300 | 7810300 | 8610300 YikmTESH | Flter Slemant Assem ]
J TO07100 BE07100 gisitaisE  Alr Claaner Element Assem 5
K | 7001013 | 7801013 | 8801013 SaLMiK Cyling Head Gashet 3
L YFOB1405 HSISGE 1425 Qil Seal 3Gax1445 1
w | 7001008 | 7801008 | 8601008 . PHE Ring 1
M OM10019 M0« 1.9 O-Rng10 1.8 ”
0 OM24024 OHEEW2 2 2.4 |, ORing24x24 1
P OM25024 ORGESImat « 24 ORing2s~2.4 1
o] OM12024 OEENE12=1.8 O-Ring12> 1.9 1
R IM34518 OREEE345-18 O-Ring34.5 « 1.8 1
s OM13219 ~ OWEHE12719 | ORing13ax19 T
3-2 jhEf seals
L2 ®S Code £5 Dascription R Gty
tem) 170 178 i__mu 170 | 178 | 186 | 1m0 178 | 186 | 170 178 | 188
E [YF254210|YF3I04510 [YF35501D 1
YF304508  [vFas5010 1
YFOB1405 ' 1




33 HHEEHE wmncs

|
L=l % Cods Lot ] Description S Oty
flem 470 178 | 186 170 | 178 | 186 | 170 | 178 | 186 | 170 | 178 | 186
M | 7001008 | 7801008 | 8801008 T Ring ]
N DM10015 O 10 1.9 O-Ring10 % 1.9 1
o OM24024 DREEEI 24 x2.4 O-Ring2d » 2.4 1
P OM25024 DISIEI25 « 2.4 O-Ring2s « 2.4 1
Q ouM12019 D EEiMi12 % 1.9 O-Ring12 % 1.9 1
R OM34518 DR AIE34.5 1.8 D-Ring3d.5 » 1.8 1
S oM13219 DHSHTHIM19.2< 1.8 O-Ring13.2» 1.6 1
3-4 M4 FuLL GABKET SETS
= iRE Cods a5 Dasariplipn R Qy
ltem’ 470 178 186 170 | 178 | 186 | 170 | 178 | 186 | 170 | 178 | 106
a 7001100 HTith AR Oll Plug Seal Assem 1
b FO12001 MEHhRE Fusl Injection Pump Gaskal, 1
c 7012002 gt A Seal Gasket [ 1
d | 7001015 | 780015 | BEO1MMS it R B Crank Cese Gaskel 1
a | 702014 | 7202014 | 8602014 HSHEiRs Air Intake Gaskel 1
f | TO02015 | TAER0A6 | 8602015 il g Sllencer Gasket 1
g 70030603 8603003 SR Bonnet Gaskel 1
h 700700 86070 SRR Alr Clganer Gaskel 1
i [rooe002| _— | _— ]  Hibimsed Qil Filtr Gasket 1
] FOI0007F | o HE: 5 8 Fuel Qil Fillar Gaskat 1
35K BEARINGS
’H‘% S Code & Dascription Sl Oty
leny 479 178 185 170 | 178 | 188 | 170 | 178 | 180 | 170 | 178 | 186
i R iR Ball Bearing
8308 | 6307 | 6308 | 6306 . 6307 | 6308 L
6205 | 6206 | 6207 | 6206 | 6206 | 6207 2
6202 6203 6202 6203 2
EESE 70418 Neadle Baarlng 7841/8 1
MEHEF 3704115 |Needls Bearing 37941/15 1




FOE QEFESEEA
CHAPTER 4 Principle Diagram of Electricity of Electric Starting

i e S ..---._,.-__-.SEWW___
i rtar stor ~ "1
] o ]
1 1
1 e [
amin 1 = i
1 =
| m Charging 1 Ground
' Eeneratar 1
¥ e == | |
] === - i
I 1
:' Ay GAV 1
1
[ i
1 i
I t
| [
I [
' 1
L] 1
I 1
I 1
I 1
1 MRS R i
: Ragulatar i
t
| [
0 I
' [
I 1
I-' LB B el - e - . -l
= &l
Graund
L FTEE
W B Whie Hinw Kery Sudlch Funcfans
K o Ral ! E| icmar at'
¥: W Yallow !
W SR Grean/Whte aFF| O
1 °
L OFF 1 2
., N oo
Tk
E Euipn Cumant 283340}
= 5 ERES &5 1000mm
5;: A1 chavging start $13V)
= A'Iﬁwabh Amblant F0=+E5T 4P Fart Inroducsan
13 |lnmperalure w TTOFE: (8-24AH
&ﬁ%&@mﬁ RE2100 ik Maw:{-—m: 24-384H
[rrocda) oo AR 35454 H
s s . 2YREHRA Baitory Cabke: £ (AV20
Slartin fotor 1200, B j bary [Av20}




LONGEVITY Diesdl Engine Parts List

1. Cylinder Block Assy.

Code Description Q'ty (pc/unit)
[tem
170 178 186 170 178 186 170 | 178 | 186

1 7001017 Drain plug 1

2 7001100 Drain Plug Shim 1

Oil Sed
3 Y F304508 Y F355010 1
SG30x45x8 SG35x50x10

4 7001001 7801001 8601001 Cylinder Block 1

5 7011200 8611200 Fuel Controller Assy. 1

6 OM24024 O-Ring 2

7 7001002 7801002 Oil Gauge 2

8 ZCB7941/8 Needle Bearing 7941/8 2

9 7001012 Fuel Pump Stud(Short) 1

10 7001011 Fuel Pump Stud(Long) 2

11 7001201 Fuel Pump Shim Necessary
12 7001203 Seal Gasket 1

13 7001202 Seal Plate

14 LMBO06 Flange Nut M6 3

15 7001009 Retainer 1

16 PD08 Wahser 8 1

17 LSA08012 Bolt M8x12 1

18 ZCB7941/15 Needle Bearing 7941/15 1

19 7001022 Starter Seat Cover 1

20 TD10 Spring Washer 10 1

21 LSA 10016 Bolt M10x16 1

22 7001003 7801003 8601003 Cylinder Head Stud(Short) 2

23 7001007 7801007 8601007 Cylinder Head Nut Washer 4

24 7001005 7801005 8601005 Cylinder Head Nut(Short) 2

25 7001013 7801013 8601013 Cylinder Head Gasket 1




26 7001006 7801006 8601006 Cylinder Head Nut(Long) 2
27 7001004 7801004 8601004 Cylinder Head Stud(Long) 2
28 7001008 7801008 8601008 Seal Ring 1
29 LSB06014 Flange Bolt M6x14 1
30 7001018 7801018 8601018 Air Cover 1
31 7801602 Collar 1
32 7801603 Shock Absorber Seat 1
33 PDBO06 PDAO6 Washer 6 Washer 6 1 1
34 7801601 Shock Absorber 1
35 7001015 7801015 8601015 Crank Case Gasket 1
Ball Bearing
36 | ZCAB205 | ZCA6B206 | ZCA6207 1
6205 6206 6207
37 7001014 7801014 8601014 Main Bearing 1
38 XA08012 Pin 8x12 2
39 7001016 7801016 8601016 Crank Case Cover 1
Oil Sed
40 | YF254210 | YF304510 | YF355010 1
SG25x42x10 | SG30x45x10 | SG35x50x10
41 LSA08038 Flange Bolt M8x38 1 15 | 16
42 70D1019 Plug 1
43 TDO8 Spring 8 1 15 | 16
44 PDAO8 Washer 8 1 15 | 16
45 7001021 Plug (®8) 2 | 3|3
46 PDAO6 Washer 6 14
47 TDO6 Spring 6 14
48 | LSA06032 Bolt M6x32 14
2. Cylinder Head Assy.
Code Description Q'ty (pc/unit)
[tem
170 178 186 170 178 186 170 | 178 | 186




1 7002014 7802014 8602014 Air Intake Gasket 1
2 7002200 7802200 8602200 Cylinder Head Assy. 1
3 7002003 7802003 8602003 Intake \Valve

4 7002004 7802004 8602004 Exhaust Valve te
5 7002015 7802015 8602015 Silencer Gasket 1
6 XA04008 Pin 4x8 1
7 7002007 8602007 Valve Spring Washer 2
8 7002005 7802005 8602005 Valve Spring 2
9 7002002 7802002 8602002 Spring Rtainer 2
10 7002100 8602100 Exhaust Rocker Arm 1
11 7002105 Valve Screw 2
12 LMAO06075 Nut M6x0.75 2
13 7002103 8602103 Exhaust Rocker Arm 1
17 7002102 8602102 Rock Arm Support 1
18 7002101 8602101 Rocker Arm Shaft 1
19 7002104 8602104 Intake Rocker Arm 1
14 7002106 8602106 Bolt 1

Spring Washer
15 TDO08 TD10 1
8 10
Washer
16 PDAO8 PDAD10 1
8 10
20 7002016 7802016 8602016 Valve Cap 2
21 7002001 7802001 8602001 Cotter 4
22 LMBO06 Nut M6 2
23 7002009 Nozzle Retainer 1
24 7002018 Spacer Washer 1
25 7002011 Spacer 1
26 LZ06050 Stud AM6x50 2
Stud
27 LZ06055 LZ06075 2
AM6x55 AM6X75
28 LSB06022 Flange Bolt M6x22 2




29

LZ08020

Stud AM8x20

30

LSB06028

Flange Bolt M6x28

3. Cylinder Head Bonnet Assy.

Code Description Q'ty (pc/unit)

em 170 178 186 170 178 186 170 | 178 | 186

1 7003300 8603300 Bonnet Assy. 1

2 7003001 8603001 Cylinder Head Bonnet 1

3 7003201 Ball 1

4 7003202 Breath Assy. 1

5 7003203 Pin 1

6 OM12019 O-Ring 12x1.9 1

7 7001021 Plug 8x10 1

9 7003004 Decompression Spring 1

10 7003100 Decompression Shaft Assy. 1

11 OM 10019 O-Ring 10x1.9 2

12 XA03016 Pin 3x16 1

14 7003005 Plunger 1

8 7003003 8603003 Bonnet Gasket 1

Bolt
13 LSA06055 LSA06070 1
M6x55 M6x70
4. Piston & Connect Rod Assy.
Code Description Q'ty (pc/unit)
[tem
170 178 186 170 178 186 170 | 178 | 186
1 7004300 7804300 8604300 Piston Ring Set 1
2 7004101 7804101 8604101 First Piston Ring 1




3 7004102 7804102 8604102 Second Piston Ring 1

4 7004100 7804100 8604100 Oil Ring Assy. 1

5 7004103 7804103 8604103 Piston 1

6 7004104 7804104 8604104 Piston Pin 1

Qip
7 DQB19 DQB21 DQB23 2
19 21 23

8 9906020 7804200 8604200 Connecting Rod Assy. 1

9 7004206 7804206 8604206 Bush 1

10 7004201 7804201 8604201 Rod Body 1

11 7004202 7804202 8604202 Grank AQn Box 1

12 7004203 7804203 8604203 Rod Bolt 2

13 7004205 7804205 8604205 Qank Pin Bearing 2

5. Crank Shaft & Flywheel Assy.
Code Description Q'ty (pc/unit)
[tem
170 178 186 170 178 186 170 | 178 | 186

1 7005300 7805300 8605300 Balance Shaft Assy. 1

2 7005007 7805007 8605007 Balance Shsft 1

3 PJA0507 Key A5x7 2

4 7005006 7805006 8605006 Balance Gear 1

Ball Bearing
5 ZCAB202 ZCA6203 2
202 203

6 7005200 7805200 8605200 Crank Shaft Assy. 1

7 7005004 7805004 8605004 Timing Gear 1
8 PJA0512 Key A5x12 2 2 1
9 PJAO514 Key A5x14 1

10 7005201 7805201 8605201 Crank Shaft 1

11 7005202 Plunger (®6) 1

12 7005009 7805009 8605009 Balance Driving Gear 1

Camshaft Timing Gear 1




Ball Bearing
13 | ZCA6306 | ZCA6307 | ZCA6308 1
6306 6307 6308
Key
14 PJC0545 PJC0650 1
Cb5x45 C6x50
15 7005101 7805101 8605101 Fly Wheel (Recoil Start Type) 1
16 7005003 8605003 Washer 1
17 7005002 8605003 Fly Wheel Nut 1
18 7005001 8605001 Starter Pulley 1
19 LSB06012 Flange Bolt M6x12 1
6. Camshaft Assy.
Code Description Q'ty (pc/unit)
Item
170 178 186 170 178 186 170 | 178 | 186
1 7006100 7806100 8606100 Valve Rod Assy. 2 2 2
2 7006003 8606003 Valve Tappet 2 2
7006200 7806200 8606200 Camshaft Assy. 1 1 1
3 7006002 7806002 8606002 Camshaft Timing Gear 1 1 1
Key
4 PJAOS14 | PJAO412 | PJAO414 1 1 1
Abx14 A4x12 Adx14
5 7006001 7806001 8606001 Canshaft 1 1 1
7. Air Cleaner Assy.
Code Description Q'ty (pc/unit)
Item
170 178 186 170 178 186 170 | 178 | 186
1 7007001 8607001 Air Cleaner Gasket 1
2 7007401 7807401 8607401 Intake Pipe 1
3 7007500 8607500 Air Cleaner Assy. 1
4 7007300 8607300 Air Cleaner Case Assy. 1
13 7007200 8607200 Cover Assy. 1




7 7007303 8607303 Shock Absorber 1

9 7007101 8607101 Element Shock Absorber 1

10 LMDO06 Wing Nut M6 1

11 7007203 8607203 Shock Absorber 1

12 7007201 8607301 Seal Ring 1

14 7007211 8607211 Cover Shock Absorber 1

Washer
15 PDAO6 PDO08 2 1
6 8
Wing Nut
16 LMDO06 LMDO08 1
M6 M8

8 7007100 8607100 Air Cleaner element Assy. 1

5 LZA06022 Stud AM6x22 1

6 LMBO06 Flange Nut M6 1

8. Silencer Assy.
Code Description Q'ty (pc/unit)
Item
170 178 186 170 178 186 170 | 178 | 186

1 7008300 7808300 8608300 Muffler Assy.(Include Cover) 1

2 7008100 7808100 8608100 Cover Assy. 1

3 LSB0608 Flange Boly M6x8 6 10
4 7008200 7808200 8608200 Silent Assy. 1

5 PDA 08 Washer 8 2

6 TD 08 Spring Washer 8 2

7 LMA 08 Bolt M8 2

Flange Bolt M6x8
8 | LSB06012 LSB08012 2
M6x12 M8x12




9. Lubeail System

Code Description Q'ty (pc/unit)

em 170 178 186 170 178 186 170 | 178 | 186
1 LSB0608 Flange Bolt M6x8 3

2 7009003 al Pump Gover 1

3 OM34518 O-Ring 34.5x1.8 1

4 7009100 8609100 al Pump Assy. 1

5 7009103 Quter Rotator 1

6 7009101 Inner Rotator 1

7 7009102 7809102 al Pump Shaft 1

8 7009004 7809004 al Pump Gear 1

9 XA03016 Pin 3x16 1

10 7009200 7809200 al Fllter Assy. 1

11 MFQ 25024 O-Ring 25x2.4 1

12 7009002 Hitter Qover Gasket 1

13 7009001 Fllter Gover 1

14 LSB0608 Flange Bolt M6x8 2

15 7809005 Intake Pipe 1
16 LAB06014 Flange Bolt M6x14 1
10. Fuel Tank & Fuel Pipe Assy.

Code Description Q'ty (pc/unit)
[tem
170 178 186 170 178 186 170 | 178 | 186

1 LSB08045 Flang Bolt M8x45 1

2 7010003 Upper Say Bolt 1

3 PD08 Washer 8 1

4 7010001 7810001 8610001 Upper Say 1

5 7010002 Damper 4

6 7010013 Qamp 2

7 7010012 Fuel Return Pipe Necessary

8 7010200 7810200 8610200 Fuel Tank Assy. 1




9 7010005 Qamp 2
10 7010006 Fuel Level Pipe 1
11 7010014 Lower Say 1
12 LSB06014 Flange Bolt M6x14 2
13 LMBO6 Flange Bolt M6 2
14 7010400 Fuel Qock Assy. 1
15 MFQ13218 O-Ring 13.2x1.8 1
16 7010011 Qamp 1
17 7010009 Fuel Hose Necessary
18 7010007 Srainer Gasket 1
19 7010300 7810300 8610300 Fuel Srainer Assy. 1
20 7010500 7810500 8610500 Fuel Injection Pipe Assy. 1
21 | 7010201 7810201 8610201 Fuel Tank 1
22 7010004 Fuel Hlter 1
23 7010100 Fuel Tank Cap Assy. 1
24 7010016 Seal Washer 1
25 LSB12012 Hange Bolt M12x12 1

11. Governor & Control System

Code Description Q'ty (pc/unit)
em 170 178 186 170 178 186 170 | 178 | 186
TYPE: F/FP

1 7011300 Gontrol Lever Assy. 1
2 7011303 Qontrol Lever 1
3 7011302 Pull Lever Head 1
4 7011304 Bracket 1
5 7011301 Handle 1
8 LMAO06 Nut 2
9 7011305 Pull Bolt 1




10 7011306 Speed limit Screw 1
11 7011006 Return Soring 1
12 7011005 Return Soring 1
6 LSB06014 Flange Bolt M6x14 1
7 LSB06020 Flange Bolt M6x20 1
TYPE: SD
1 7011500 Gontrol Lever Assy. 1
2 7011501 Tension Soring 1
3 7011502 Tihgten Plate 1
4 7011503 Sop Handle 1
5 7011504 Block 1
6 7011505 Bracket 1
7 LSB06014 Falnge Bolt M6x14 2
8 7011006 Return Soring 1
9 LSB06022 Flange Bolt M6x22 1
TYPE: FG
1 7011400 Gontrol Lever Assy. 1
2 7011401 Lever Shaft 1
3 7011402 Lever \WWasher 2
4 7011006 Return Soring 1
5 7011306 Feed limit Screw 1
6 LMAO6 Flange Nut M6 1
7 LSB06014 Flange Bolt M6x14 1
8 LSB06030 Flange Bolt M6x30 1
9 LMA10125 Bolt M10x1.25 1
10 7011407 Bowl- shape Cover 1
11 7011405 Gompress Spring 1
12 7011404 Bracket 1
13 7011403 Gontrol Handle 1
14 7011006 8611006 Governor Soring 1




15 7011101 Governor Lever 1

18 XA03022 Pin 3x22 2

19 7011102 Lever Shaft 1

20 7011601 7811601 8611601 Lever Fork 1

16 7011003 Lever \asher 1

17 7011008 Oil Seal 6x14x5 1

21 7011004 Tappet 1

22 7011001 Hy Block 2

23 7011002 Hy Block Pin 2
12. Fuel Injection Pump Assy.

Code Description Q'ty (pc/unit)
[tem
170 178 186 170 178 186 170 | 178 | 186

1 7012000 8612000 Fuel Pump Assy. 1

2 7012006 delivery Holder 1

3 7012008 Delivery Soring 1

4 7012009 Delivery Gasket 1

5 7012201 Delivery Valve 1

6 7012202 Delivery Seat 1

7 7012400 Joint 1

8 7012005 O-Ring 1

9 7012101 8612101 Pump Body 1

10 7012100 8612100 Plunger 1

11 7012013 Shim Set Necessary
12 XA02006 Pin 2x6 2

13 7012011 Packing 1

14 7012300 Gontrol Lever Assy. 1

15 7012004 Shap Ring 1

16 XA03008 Pin 3x8 1

17 7012012 Soring Seat 2




18 7012016 Pump Sporing 1

19 7012015 Soring Seat 1

20 7012014 Tappet 1
13. Fuel Nozzle Assy.

Code Description Q'ty (pc/unit)
Item
170 178 186 170 178 186 170 | 178 | 186

1 7013000 8613000 Fuel Nozzle Assy. 1

2 7013200 Nozzle Holder Assy. 1

3 7013007 Shim Set Necessary
4 7013006 Nozzle Soring 1

5 7013005 Soring Retainer 1

6 7013003 Sop Pate 1

7 7013004 Fin 2

8 7013100 8613100 Nozzle valve 1

9 7013002 Nozzle Gase Nut 1

10 7013008 Pin 1
14. Recoil Starter Assembly

Code Description Q'ty (pc/unit)
[tem
170 178 186 170 178 186 170 | 178 | 186
1 7014000 7814000 8614000 Recoil Sarter Assy. 1
Hange Nut
2 LSB06 LSB08 1
M6 M8

3 7014003 Friction Washer 1

4 7014006 Friction Pate 1

5 7014004 8614004 Ratchet Cover 1

6 7014005 Return Soring 1

7 7014002 Push Spring 1

8 7014001 Ratchet Plate 2




9 7014012 8614012 Reel 1
10 7814009 8614009 Siral Spring 1
11 7014007 Sarter Handle 1
12 7014100 8614100 Casw Assy. 1
13 7014008 8614008 Sarter Rope 1
14 LSB0608 Hange Bolt M6x8 4
15. Cooling device Assy.
Code Description Q'ty (pc/unit)
[tem
170 178 186 170 178 186 170 | 178 | 186
1 7017003 7817003 8617003 shock Absorber 1
2 7017100 7817100 8617100 Fan Case Wlded Assy. 1
3 7017002 shock Absorber 4 5 4
4 7017003 Coller 8x10 4 5 4
5 PDBO06 Washer 6 4 5 4
6 LSA06022 bolt M6x22 4 5 4
16. Starter & generator Assy.
Code Description Q'ty (pc/unit)
[tem
170 178 186 170 178 186 170 | 178 | 186
1 7016100 Fly Wheel Generator 1
2 LSA06020 Bolt M6x20 3
3 LDB06012 Screw M6x12 3
4 LSB06012 Flange Bolt M6x12 3
5 7016003 damp 1
6 7016004 Regulator 1
7 7016005 Sarting Motor 1
8 LSA01035 Bolt M10x35 2




9 PD10 Washer 10
10 TD10 Spring Washer 10
11 7016200 7816200 8616200 Hy Wied Wth Gear




